
Tualatin Valley Water District 
Focused Meter Reading Business Case Analysis 

Clear Lake Source Water Assessment 
and Watershed Sanitary Survey 

August 2023 



Table of Contents 

TABLE OF CONTENTS 
CLEAR LAKE SOURCE WATER ASSESSMENT AND SANITARY SURVEY 

Report Sections 

Section 1- Introduction ................................................................................................................1 

Section 2- Vicinity Overview......................................................................................................15 

Section 3- Hydrology and Water Quality Characterization ...................................................... 23 

Section 4- Contaminant Source Assessment and Mitigation..................................................... 56 
[...]
bi-weekly. Table 6.2.2 summarizes raw total coliform and E. coli data from 2017- 2021. There is no 
discernible seasonal trend in raw bacteriological results. 46% of the raw total coliform samples had 
a result in excess of the upper detection limit (2,419.6 MPN/100mL). Table 6.2.3 summarizes 
bacteriological results within the distribution system per the Total Coliform Rule. No detections of 
total coliform or E. coli were found in the distribution system between 2017-2021, which indicates 
that the BPWD provides adequate treatment and disinfection for bacteriological quality.  

 

0.00

5.00

10.00

15.00

20.00

25.00

30.00

35.00

40.00

Jan-17 Jul-17 Jan-18 Jul-18 Jan-19 Jul-19 Jan-20 Jul-20 Jan-21 Jul-21

Buckingham Park Water District Raw Turbidity

Clear Lake Source Water Assessment and Sanitary Survey 
 Lake County Watershed Protection District  |  August 2023  |  89



Section 6 

Table 6.2.2: BPWD Raw Bacteriological Monitoring (2017-2021) 

Constituent Units 
Sample 
Count 

Maximum Minimum Median 

Total Coliform MPN/100mL 77 >2,419.6 8.6 1,986.3 

Escherichia coli (E. coli) MPN/100mL 77 54.6 ND 1 

ND: Not Detected 

Table 6.2.3: BPWD Distribution System Bacteriological Monitoring (2017-2021) 

Year 
# Of Total Coliform 

Detections 
# Of E. coli 

Positive Detections 

# Of Months in 
Violation 

2017 0 0 0 

2018 0 0 0 

2019 0 0 0 

2020 0 0 0 

2021 0 0 0 

Tables 6.2.4 and 6.2.5 summarize water quality data for detected analytes with primary or secondary 
maximum contaminant levels between 2017-2021. While some analytes in table 6.2.4 and 6.2.5 have 
raw water detections above the MCL/SMCL, compliance is based on results taken from finished 
water, if available. If more than one sample is taken during a calendar year, compliance is based on 
the running annual average (RAA). The BPWD had no primary drinking water standard violations 
between 2017-2021. However, the finished water RAA regularly exceeded the SMCL for odor 
throughout the study period. We recommend that the BPWD continue to monitor their finished 
water for odor and investigate the possibility of replacing the granulated activated carbon media.  

Arsenic rose steadily throughout the study period. Arsenic levels in Clear Lake are known to be 
naturally occurring from volcanic soils. The BPWD’s proximity to Mount Konocti may influence the 
concentration of arsenic. Low water levels and the impact of wildfires may further concentrate arsenic 
in the lake. Raw results rose from 2.3µg/L in 2017 to 6.4 µg/L in 2021. Finished water results were 
significantly lower, however, finished results also increased. We recommended that the BPWD 
continue to monitor finished water to determine compliance with the arsenic MCL. 

Table 6.2.4: BPWD Primary Standards Monitoring (2017-2021) 

Analyte Units 
MCL/ 
SMCL 

Raw Water 
Range 

Finished 
Water Range 

Violation Description 

Aluminum µg/L 1,000/200 ND – 99  ND None 

Arsenic µg/L 10/-- 2.3 – 7.4 ND – 3.2 None 

Barium µg/L 1,000/-- ND – 110  ND None 

Fluoride mg/L 2/-- 0.11 – 0.16 0.1 – 0.14  None 

ND: Not Detected    

 

Clear Lake Source Water Assessment and Sanitary Survey 
 Lake County Watershed Protection District  |  August 2023  |  90



Section 6 

Table 6.2.5: BPWD Secondary Standards Monitoring (2017-2021) 

Analyte Units SMCL 
Raw Water 

Range 
Finished 

Water Range 
Violation Description 

Chloride mg/L 500 7.1 – 9.6  16 – 23  None 

Color Color Units 15 11 – 90  ND – 13  None 

Conductivity umho/cm 1,600 270 – 400  310 – 440  None 

Sulfate mg/L 500 2.8 – 3.9  2.7 – 3.8  None 

Total Dissolved 
Solids 

mg/L 1,000 170 – 270  180 – 270  None 

Iron µg/L 300 ND – 270  ND None 

Odor TON 3 14 – 32  ND - 120 

The finished water RAA 
regularly exceeded the 
SMCL during the study 

period 

Manganese µg/L 50 47 – 180  ND – 36  None 

ND: Not Detected    

Table 6.2.6 summarizes the BPWD’s compliance with total organic carbon (TOC) removal 
requirements during the study period. No violations were observed.  

Table 6.2.6: BPWD Disinfection Byproducts Precursors Compliance (2017-2021)

Year 
Raw Alkalinity 

Range 
Raw TOC 

Range 

Percent 
Removal 

Required Range 
RAA Violation Notes 

2017 120 – 180  3.93 – 5.74 25% - 35%  62% None 

2018 140 – 170  4.5 – 5.68  25% 57% None 

2019 120 – 160  3.7 – 4.91  25% - 35% 45% None 

2020 140 – 180  3.75 – 4.96 25% 47% None 

2021 170 – 200  2.43 – 6.72 25% - 35% 40% None 

Table 6.2.7 summarizes the BPWD’s compliance with the disinfection byproducts rule (DBPR). No 
violations were observed. 

Table 6.2.7: BPWD Disinfection Byproducts Monitoring (2017-2021) 

Analyte Units MCL 
Range of 

Detections 
Highest 
LRAA 

Violation Description 

Total Trihalomethanes µg/L 80 19.4 – 66.5 47.5 None 

Total Haloacetic Acids µg/L 60 9.9 – 53.8 41.9 None 

Clear Lake Source Water Assessment and Sanitary Survey 
 Lake County Watershed Protection District  |  August 2023  |  91



Section 6 

Table 6.2.8 summarizes compliance with the Lead and Copper Rule (LCR). The BPWD is required to 
monitor under the LCR every three years. Monitoring during 2017-2021 took place in 2019. There 
were no action level exceedances.  

Table 6.2.8: BPWD Lead and Copper Monitoring (2019) 

Analyte Units Action Level 90th Percentile Violation Description 

Lead µg/L 15 ND None 

Copper mg/L 1.3 0.25 None 

ND: Not Detected    

Table 6.2.9 and figure 6.2.4 show the microcystins monitoring results that were required under 
Order No. 02_03_21M_001_ CA1710011. The BPWD’s water treatment plant effectively inactivated 
microcystins during the monitoring period. The highest finished water result was denoted as 
“detected but not quantified” with a detection limit of 0.15µg/L. Hence, all finished water results 
were below 0.15µg/L. The United States Environmental Protection Agency’s health advisory for 
children under six years is 0.3µg/L, therefore, water delivered to customers during this monitoring 
period did not pose a health risk from microcystin ingestion.  

The highest concentration of microcystins was 18µg/L, but this result was much higher than all other 
raw water results. The second highest result was 8µg/L. Relative to other utilities in this study, the 
BPWD has moderate microcystin levels. Harmful algal blooms are anticipated to worsen with climate 
change and drought. It is recommended that the BPWD continue to monitor raw and treated water 
for microcystins in future years.  

Table 6.2.9: BPWD Microcystins Monitoring Summary 

Analyte Units 
# Of 

Paired 
Samples 

Health Advisory for 
Children Under Six 

Highest Raw 
Water 

Detection 

Highest 
Finished Water 

Detection 

Microcystins µg/L 23 0.3 18 < 0.15 

Figure 6.2.4: BPWD Microcystins Monitoring Results (2021) 

0

5

10

15

20

May-21 June-21 July-21 August-21 September-21 October-21

M
ic

ro
cy

st
in

s 
R

e
su

lt 
(µ

g
/L

)

Date
Raw Finished

Clear Lake Source Water Assessment and Sanitary Survey 
 Lake County Watershed Protection District  |  August 2023  |  92



Section 6

Figures 6.2.5 – 6.2.7 show the relationship between pH, coagulation, and disinfection. Quarterly 
aggregate pH, coagulant doses, and disinfection doses from 2017-2021 show that rising pH during 
Quarter 3 and Quarter 4 are accompanied by higher disinfection doses, though there is no such 
relationship with coagulant doses. The BPWD is largely shielded from pH swings, which allows them 
to run a relatively constant coagulant dose throughout the year. The BPWD does not own a charge 
analyzer, but they periodically check their coagulant dosages with charge analyzers belonging to 
neighboring water systems. If pH swings reach levels above 9, the BPWD may consider purchasing 
a charge analyzer and install an acid feed system to mitigate coagulant dosages.

Figure 6.2.5: BPWD Quarterly Aggregate pH (2017-2021)

Figure 6.2.6: BPWD Quarterly Aggregate Coagulant Dose (2017-2021)

Clear Lake Source Water Assessment and Sanitary Survey 
 Lake County Watershed Protection District  |  August 2023  |  93



Section 6

Figure 6.2.7: BPWD Quarterly Aggregate Sodium Hypochlorite Dose (2017-2021)

Figure 6.2.8 shows the available ammonia data provided by the BPWD. Concentrations are cyclical 
with the highest concentrations in the late fall and winter. Peaks in ammonia are associated with 
higher chlorine demand. 

Figure 6.2.8: BPWD Raw Ammonia Concentrations (2018-2021)

0

0.2

0.4

0.6

0.8

Aug-18 Dec-18 Apr-19 Aug-19 Dec-19 Apr-20 Aug-20 Dec-20 Apr-21 Aug-21 Dec-21

Date
BPWD Raw Ammonia

Clear Lake Source Water Assessment and Sanitary Survey 
 Lake County Watershed Protection District  |  August 2023  |  94



Section 6 

6.3- CALIFORNIA WATER SERVICE COMPANY – LUCERNE  
6.3.1- Water System Summary 

The California Water Service Company – Lucerne System (Cal Water Lucerne) is located on the 
southeastern side of the Upper Arm (Figure 6.3.1). The intake is located approximately 340 feet 
offshore and rests approximately twelve feet below the lake surface. No intake extension projects 
have been necessary as of November 2022. Cal Water Lucerne purchased an emergency-use 
motorized floating intake that can be used if the intake is at risk of being exposed or if water quality 
at the intake location is severely degraded. Cal Water Lucerne is a severely disadvantaged 
community (SDAC). It has a total of 1,245 connections (1,197 residential and 48 commercial) and 
serves a population of 2,174. The system has two pressure zones, one surface water treatment plant, 
six storage tanks totaling 820,000 gallons, some of which are equipped with aeration systems for 
disinfection byproducts reduction, and four booster pump stations. Additional system information 
is outlined in Table 6.3.1.  

 
Figure 6.3.1: Cal Water Lucerne System Boundary Map 

 

Clear Lake Source Water Assessment and Sanitary Survey 
 Lake County Watershed Protection District  |  August 2023  |  95



Section 6 

Table 6.3.1: Cal Water Lucerne System Attributes 

System Name Address 

California Water Service 
Company – Lucerne System 

6125 East Highway 20, Lucerne, CA 95458 

Public Water System No. Connection Count Population 

CA1710005 1,245 2,174 

System Classification Source Type/Status Capacity, (GPM/MGPD) 

Community Water System Intake/Active 694/1.0 

Motor Horsepower Distribution Classification Treatment Classification 

10 D2 T4 

6.3.2- Treatment, Operations, and Infrastructure Upgrades 

Cal Water Lucerne’s treatment plant is a conventional water treatment plant consisting of two raw 
water pumps, one reclaimed backwash pump that can account for up to 10% of the total flow, an 
up-flow clarifier, two 75-micron Amiad pre-filter master/slave units, two 200-micron Amiad pre-filter 
master/slave units, two Pall-Aria microfiltration membrane skids each containing twenty-two 0.1-
micron membranes, two ultraviolet light reactors, and six granulated activated carbon units. Raw 
water is pumped to the treatment plant where it is dosed with potassium permanganate for pre-
oxidation. A sulfuric acid feed system was added to the intake in 2022. Reclaimed water can be 
added after pre-oxidation and pH adjustment where the combined flow is dosed with Propac 9800 
(primary coagulant) before it enters the flash mixer and up-flow clarifier. After sedimentation, water 
flows through one of two Amiad pre-filter options that each have a master/slave set up. Operational 
staff can choose the 75-micron Amiad filters (usually used during winter) or the 200-micron Amiad 
filters (usually used during summer). The flow then enters one of two Pall-Aria microfiltration 
membrane skids. Water first passes through the strainers on the skid before it enters the feed tank 
for the nominal 0.1-micron membranes. Each Pall-Aria membrane skid has a capacity of 350gpm.  

After filtration, operational staff can choose one of two ultraviolet light treatment options. The first 
option is to send the full flow through a twelve-inch pipe containing four 2,100-watt ultraviolet lamps. 
This option is utilized during the winter when they are not faced with severe taste and odor concerns. 
The second option, which is considered to be an advanced oxidation process, is usually utilized 
during the summer months when taste and odor concerns increase. Water is dosed with 25% 
hydrogen peroxide before water enters into a twenty-four-inch pipe equipped with eight 9,100-watt 
ultraviolet lamps. After advanced oxidation, water enters into a series of six granulated activated 
carbon units. The six units run in series with a shared influent and effluent manifold. Water enters the 
units through the top of the vessels and exits through the bottom. Water is then dosed with zinc 
orthophosphate (corrosion control) and sodium hypochlorite (polishing disinfectant) before it enters 
the clearwell to meet contact time requirements. Some distribution storage tanks are equipped with 
aeration devices to reduce the formation of disinfection byproducts. Figure 6.3.2 shows a process 
diagram of Cal Water Lucerne’s treatment process.  

Clear Lake Source Water Assessment and Sanitary Survey 
 Lake County Watershed Protection District  |  August 2023  |  96



Section 6

Figure 6.3.2: Cal Water Lucerne Water Treatment Plant Process Diagram

6.3.3- Water Quality and Compliance with Regulations

Cal Water Lucerne maintained compliance with the requirements set forth in 22 CCR Chapter 17 
during the study period. A minimum of 3 log reduction of Giardia lamblia cysts, 4 log reduction of 
viruses, and 2 log removal of Cryptosporidium was achieved, and the minimum disinfection residual 
was maintained at the treatment plant effluent. Proof of compliance is shown through monthly 
reports submitted to the State Water Resources Control Board Division of Drinking Water. 

Figure 6.3.3 shows Cal Water Lucerne’s raw daily turbidity data from 2017-2021. Seasonal peaks 
correspond to both storm events and harmful algal blooms, but the highest peaks align with the 
months when winter storms are prevalent. Cal Water Lucerne’s intake is located in the Upper Arm, 
which receives stormwater runoff via Clear Lake’s largest tributary, the Rodman Slough, and via 
drainage channels that come from the Mendocino National Forest. Turbidity from storm events 
average around 70 NTU whereas other purveyors with intakes exposed to stormwater sedimentation 
have spikes up to 200 NTU. Relative to other utilities in this study, Cal Water Lucerne has moderate 
raw turbidity levels. The highest result was 135 NTU in January 2017. 

Clear Lake Source Water Assessment and Sanitary Survey 
 Lake County Watershed Protection District  |  August 2023  |  97



Section 6 

 
Figure 6.3.3: Cal Water Lucerne Raw Daily Turbidity (2017-2021) 

Cal Water Lucerne sampled weekly at the intake for total coliform and E. coli between 2017-2021. 
Table 6.3.2 summarizes raw total coliform and E. coli data from 2017- 2021. There is no discernible 
seasonal trend in raw bacteriological results. 57% of the raw total coliform samples had a result in 
excess of the upper detection limit (2,419.6 MPN/100mL). Table 6.3.3 summarizes bacteriological 
results within the distribution system per the Total Coliform Rule. Cal Water Lucerne had one positive 
detection for total coliform in 2019 and another positive detection in 2021. All follow-up sample 
results were absent. This does not constitute a violation of the California Revised Total Coliform Rule.   

Table 6.3.2: Cal Water Lucerne Raw Bacteriological Monitoring (2017-2021) 

Constituent Units 
Sample 
Count 

Maximum Minimum Median 

Total Coliform MPN/100mL 304 2419.6 ND 2419.6 

Escherichia coli (E. coli) MPN/100mL 304 686.7 ND 2 

ND: Not Detected 

Table 6.3.3: Cal Water Lucerne Distribution System Bacteriological Monitoring Summary 

Year 
# Of Total Coliform 

Detections 
# Of E. coli Positive 

Detections 

# Of Months in 
Violation 

2017 0 0 0 

2018 0 0 0 

2019 1 0 0 

2020 0 0 0 

2021 1 0 0 

0
20
40
60
80

100
120
140
160

N
e

p
h

e
lo

m
e

tr
ic

 T
u

rb
id

ity
 U

n
it 

(N
T

U
)

Date

California Water Service (Lucerne System) Raw Turbidity

Clear Lake Source Water Assessment and Sanitary Survey 
 Lake County Watershed Protection District  |  August 2023  |  98



Section 6 

Tables 6.3.4 and 6.3.5 summarize water quality data for detected analytes with primary or secondary 
maximum contaminant levels between 2017-2021. While some analytes in table 6.3.4 and 6.3.5 have 
raw water detections above the MCL/SMCL, compliance is based on results taken from finished 
water, if available. If more than one sample is taken during a calendar year, compliance is based on 
the running annual average (RAA). Cal Water Lucerne had no primary or secondary drinking water 
standard violations between 2017-2021. A finished color sample collected on May 29th, 2020, had a 
result equal to the SMCL. However, the RAA was below the SMCL in 2020. 

Table 6.3.4: Cal Water Lucerne Primary Standards Monitoring (2017-2021) 

Analyte Units 
MCL/ 
SMCL 

Raw Water 
Range 

Finished 
Water Range 

Violation Description 

Aluminum µg/L 1,000/200 ND – 250  ND None 

Fluoride mg/L 2/-- ND – 0.14  ND – 0.12  None 

ND: Not Detected    

Table 6.3.5: Cal Water Lucerne Secondary Standards Monitoring (2017-2021) 

Analyte Units SMCL 
Raw Water 

Range 
Finished 

Water Range 

Violation 
Description 

Aluminum µg/L 200 ND – 250 ND None 

Chloride mg/L 500 5.1 – 8.3  13 – 16  None 

Color Color Units 15 ND – 100  ND – 15  None 

Conductivity umho/cm 1,600 240 – 350  260 – 370  None 

Sulfate mg/L 500 3.9 – 5.9 3.7 – 6.6  None 

Total Dissolved Solids mg/L 1,000 140 – 200  140 – 200  None 

Iron µg/L 300 ND – 2,600  ND None 

Odor TON 3 ND – 10  ND – 2.5  None 

Manganese µg/L 50 ND – 1,200  ND – 16  None 

ND: Not Detected    

Table 6.3.6 summarizes Cal Water Lucerne’s compliance with total organic carbon (TOC)  removal 
requirements during the study period. No violations were observed.  

 

Clear Lake Source Water Assessment and Sanitary Survey 
 Lake County Watershed Protection District  |  August 2023  |  99



Section 6 

Table 6.3.6: Cal Water Lucerne Disinfection Byproducts Precursors Compliance (2017-2021) 

Year 
Raw Alkalinity 

Range 
Raw TOC 

Range 

Percent 
Removal 

Required Range 
RAA Violation Notes 

2017 116 – 150  3.4 – 6.2 15% - 25% 48% None 

2018 130 – 170  4.1 – 6.2  25% 44% None 

2019 100 – 160 3.1 – 4.7  15% - 25% 47% None 

2020 130 – 150  3.1 – 4.7  15% - 25% 34% None 

2021 150 – 220  4.0 – 7.0 25% 35% None 

Table 6.3.7 summarizes compliance with the disinfection byproducts rule (DBPR) between 2017-
2021. No violations were observed. 

Table 6.3.7: Cal Water Lucerne Disinfection Byproducts Monitoring (2017-2021)

Analyte Units MCL 
Range of 

Detections 
Highest 
LRAA 

Violation Description 

Total Trihalomethanes µg/L 80 13.3 – 106.1  64.2 None 

Total Haloacetic Acids µg/L 60 6.8 - 72 36.7 None 

Table 6.3.8 summarizes compliance with the Lead and Copper Rule (LCR). Cal Water Lucerne is 
required to monitor under the LCR every three years. Monitoring during 2017-2021 took place in 
2017 and 2020. There were no action level exceedances.  

Table 6.3.8: Cal Water Lucerne Lead and Copper Monitoring (2019) 

Analyte Units 
Action 
Level 

Year 
Sampled 

90th

Percentile 

Violation 
Description 

Lead µg/L 15 
2017 ND None 

2020 ND None 

Copper mg/L 1.3 
2017 ND None 

2020 0.04 None 

ND: Not Detected    

Table 6.3.9 and figure 6.3.4 show the microcystins monitoring results that were required under 
Order No. 02_03_21M_001_ CA1710005. Cal Water Lucerne’s water treatment plant effectively 
inactivated microcystins during the monitoring period. The highest finished water result was 
denoted as non-detect with a lower detection limit of 0.15µg/L. Hence, all finished water results were 
below 0.15µg/L. The United States Environmental Protection Agency’s health advisory for children 
under six years is 0.3µg/L, therefore, water delivered to customers during this monitoring period did 
not pose a health risk from microcystin ingestion.  

Clear Lake Source Water Assessment and Sanitary Survey 
Lake County Watershed Protection District  |  August 2023  |  100



Section 6 

The highest concentration of microcystins was 0.79µg/L. Relative to other utilities in this study, Cal 
Water Lucerne has low microcystin levels. Harmful algal blooms are anticipated to worsen with 
climate change and drought. It is recommended that Cal Water Lucerne continues to monitor raw 
and treated water for microcystins in future years.  

Table 6.3.9: Cal Water Lucerne Microcystins Monitoring Summary 

Analyte Units 
# Of 

Paired 
Samples 

Health Advisory for 
Children Under Six 

Highest Raw 
Water 

Detection 

Highest 
Finished Water 

Detection 

Microcystins µg/L 14 0.3 0.79 ND 

Figure 6.3.4: Cal Water Lucerne Microcystins Monitoring Results (2021) 

Figures 6.3.5 – 6.3.7 show the relationship between pH, coagulation, and disinfection. Most water 
treatment plants on Clear Lake have a direct relationship between pH, coagulation, and disinfection. 
As pH rises during quarter 3 and 4, which corresponds to the months when harmful algal blooms 
are present, coagulation and disinfection dosage demands also increase. In Cal Water Lucerne’s 
case, the raw water pH is almost always higher than the effective range for most primary coagulants, 
which results in a less clear relationship between pH and primary coagulant. Many of the systems on 
Clear Lake have neutral raw water pH during the winter and spring and higher pH levels during the 
summer and fall. However, since Cal Water Lucerne’s raw water pH is almost always above 8, the 
demand for coagulant is nearly constant throughout the year. Quarterly aggregate disinfection 
dosages show a clearer relationship between pH and disinfection. As pH increases during quarter 3 
and 4, disinfection doses also increase. This is primarily due to increased organic loading on the 
treatment plant, cyanotoxin inactivation, and inorganic materials such as iron and manganese.  

Cal Water Lucerne installed a sulfuric acid feed system at the intake in 2022. It is anticipated that the 
feed system will decrease demand for primary coagulant and disinfectant during bloom events. We 
recommend that this analysis be updated with new data during the 2026 sanitary survey to compare 
average chemical demand before and after the installation of the acid feed system. A corresponding 
chemical cost analysis can also shed light on the long-term savings produced by the acid feed 
system. 

0

0.2

0.4

0.6

0.8

1

May-21 June-21 July-21 August-21 September-21 October-21

M
ic

ro
cy

st
in

 R
e

su
lt 

(µ
g

/L
)

Date
Raw Finished Health Advisory for Children Under 6 Years

Clear Lake Source Water Assessment and Sanitary Survey 
Lake County Watershed Protection District  |  August 2023  |  101



Section 6

Figure 6.3.5: Cal Water Lucerne Quarterly Aggregate pH (2017-2021)

Figure 6.3.6: Cal Water Lucerne Quarterly Aggregate Primary Coagulant (2017-2021)

Figure 6.3.7: Cal Water Lucerne Quarterly Aggregate Polishing Disinfectant (2017-2021)

Clear Lake Source Water Assessment and Sanitary Survey 
Lake County Watershed Protection District  |  August 2023  |  102



Section 6 

Figure 6.3.8 shows the available ammonia data provided by Cal Water Lucerne. Concentrations were 
not detected from 2018-2020 but increased slightly in 2021. This is not likely due to changes in water 
chemistry but rather due to the times and dates of sample events. Samples were collected between 
May and October during 2018-2020, but monitoring extended into December during 2021. Higher 
detections are associated with the winter months (November and December). A more 
comprehensive ammonia monitoring program was initiated in 2022.  

 
Figure 6.3.8: Cal Water Lucerne Raw Ammonia Concentrations (2018-2021) 

 

0

0.1

0.2

0.3

0.4

0.5

0.6

0.7

Jun-18 Dec-18 Jun-19 Dec-19 Jun-20 Dec-20 Jun-21 Dec-21

A
m

m
o

n
ia

 (
m

g
/L

)

Date
CalWater Lucerne Intake

Clear Lake Source Water Assessment and Sanitary Survey 
Lake County Watershed Protection District  |  August 2023  |  103



Section 6 

6.4- CITY OF LAKEPORT  
6.4.1- Water System Summary 

The City of Lakeport is the furthest northwestern purveyor located on the Upper Arm of Clear Lake 
(Figure 6.4.1). The intake is located approximately 2,200 feet offshore. No intake extension projects 
have been necessary as of November 2022. The surface water treatment plant accounts for less than 
20% of the overall supply. Groundwater wells supply most of the water for the City of Lakeport. The 
City of Lakeport is a severely disadvantaged community (SDAC). It has a total of 2,314 connections 
(1,818 residential and 496 commercial) and serves a population of 4,762. The system has one 
pressure zone, one surface water treatment plant, four groundwater wells, and two storage tanks 
totaling 2.5 million gallons of storage (one million gallon tank and one 1.5 million gallon tank). 
Additional system information is outlined in Table 6.4.1.  

 
Figure 6.4.1: City of Lakeport System Boundary Map 

 

Clear Lake Source Water Assessment and Sanitary Survey 
Lake County Watershed Protection District  |  August 2023  |  104



Section 6 

Table 6.4.1: City of Lakeport System Attributes 

System Name Address 

City of Lakeport  590 Konocti Avenue, Lakeport, CA 95453 

Public Water System No. Connection Count Population 

CA1710004 2,314 4,762 

System Classification Source Type/Status 
Treatment Plant Capacity, 

(GPM/MGPD) 

Community Water System 1 Intake/Active, 4 Wells/Active 1500/2.16 

Combined Well Capacity, 
(GPM/MGPD) 

Distribution Classification Treatment Classification 

1,675/2.4 D2 T3 

6.4.2- Treatment, Operations, and Infrastructure Upgrades 

Unlike all other surface water purveyors that draw from Clear Lake, the City of Lakeport is the only 
purveyor that has groundwater supplies. The city uses groundwater for most of the year.  The 
decision to use the surface water treatment plant is based on lake conditions. Operational staff are 
able to avoid harmful algal blooms and the storm season.  

The surface water treatment plant is classified as an alternative technology treatment plant. The City 
of Lakeport’s treatment plant does not have the typical conventional sequence of coagulation, 
flocculation, sedimentation, and filtration. Rather, it utilizes two ozone chambers that replace 
flocculation and sedimentation. Two intake pumps that each have a capacity of 900 gpm (but have 
a maximum combined capacity of 1,400gpm), pump raw water into a wet well. From there it enters 
a pre-ozone contact chamber where it is dosed with ozone gas. Coagulation and filter aid chemicals 
are then added (Propac 9890 and Clarifloc C-309-P, respectively) and is flash mixed via a static mixer. 
The flow is then split into two parallel trains with adsorption clarifiers and mixed media filters that 
contain anthracite coal, sand, garnet sand, and silica gravel. After filtration, the flow is combined, 
and water enters the post-ozone chamber where it is dosed with ozone gas again. After the final 
ozonation step, the flow is split and fed through two parallel trains, each consisting of two granulated 
activated carbon units. Flow is combined and dosed with gas chlorine before it enters the clearwell 
to meet contact time requirements. Figure 6.4.2 shows a process diagram of the City of Lakeport’s 
treatment process. The schematic does not include backwash and backwash recycling lines. The 
ozonation process precipitates metals that must be filtered out of solution. Each ozone chamber is 
followed by filtration, which optimizes the system for suspended solids.  

Clear Lake Source Water Assessment and Sanitary Survey 
Lake County Watershed Protection District  |  August 2023  |  105



Section 6

Figure 6.4.2: City of Lakeport Water Treatment Plant Process Diagram (backwash lines excluded)

6.4.3- Water Quality and Compliance with Regulations

The City of Lakeport maintained compliance with the requirements set forth in 22 CCR Chapter 17
during the study period. A minimum of 3 log reduction of Giardia lamblia cysts, 4 log reduction of 
viruses, and 2 log removal of Cryptosporidium was achieved, and the minimum disinfection residual 
was maintained at the treatment plant effluent. Proof of compliance is shown through monthly 
reports submitted to the State Water Resources Control Board Division of Drinking Water. 

Figure 6.4.3 shows the City of Lakeport’s raw daily turbidity data from 2017-2021. Since turbidity 
readings are only taken when the surface water plant is running, limited data is available. There are 
no discernable trends in the data. The surface water treatment plant is turned on when lake 
conditions are good (i.e when turbidity is low) and is turned off when there are peaks in turbidity. 
The highest turbidity result is 30.1 NTU, which is low relative to other purveyors in the Upper Arm. 
This is likely because operational staff can turn off the treatment plant when turbidity rises. 

Clear Lake Source Water Assessment and Sanitary Survey 
Lake County Watershed Protection District  |  August 2023  |  106



Section 6 

 
Figure 6.4.3: City of Lakeport Raw Daily Turbidity (2017-2021) 

The City of Lakeport sampled monthly at the intake for total coliform and E. coli when the treatment 
plant was online. Table 6.4.2 summarizes raw total coliform and E. coli data from 2017- 2021. There 
is no discernible seasonal trend in raw bacteriological results. 52% of the raw total coliform samples 
had a result in excess of the upper detection limit (2,419.6 MPN/100mL). Table 6.4.3 summarizes 
bacteriological results within the distribution system per the Total Coliform Rule. Total coliform or E. 
coli was not detected in the distribution system between 2017-2021, which indicates that the City of 
Lakeport provides adequate treatment and disinfection for bacteriological quality.  

Table 6.4.2: City of Lakeport Raw Bacteriological Monitoring (2017-2021) 

Constituent Units 
Sample 
Count 

Maximum Minimum Median 

Total Coliform MPN/100mL 23 2,419.6 34.8 2,419.6 

Escherichia coli (E. coli) MPN/100mL 23 29.5 ND ND

ND: Not Detected 

Table 6.4.3: City of Lakeport Distribution System Bacteriological Monitoring Summary 

Year 
# Of Total Coliform 

Detections 
# Of E. coli Positive 

Detections 
# Of Months in 

Violation 

2017 0 0 0 

2018 0 0 0 

2019 0 0 0 

2020 0 0 0 

2021 0 0 0 

Tables 6.4.4 - 6.4.7 summarize water quality data for detected analytes with primary or secondary 
maximum contaminant levels between 2017-2021. Tables 6.4.4 and 6.4.5 show the surface water 
results while tables 6.4.6 and 6.4.7 shows groundwater results. If more than one sample is taken 
during a calendar year, compliance is based on the running annual average (RAA). The City of 
Lakeport’s groundwater wells undergo disinfection but no other treatment mechanism, therefore, 

0
5

10
15
20
25
30
35

Jan-17 Jul-17 Jan-18 Jul-18 Jan-19 Jul-19 Jan-20 Jul-20 Jan-21

N
e

p
h

e
lo

m
e

tr
ic

 T
u

rb
id

ity
 

U
n

it 
(N

T
U

)

Date
City of Lakeport Raw Turbidity Monitoring

Clear Lake Source Water Assessment and Sanitary Survey 
Lake County Watershed Protection District  |  August 2023  |  107



Section 6 

compliance for the groundwater wells is based on raw water results. Surface water results may have 
raw water detections above the MCL/SMCL, however, compliance is based on results taken from 
finished water, if available.  

The City of Lakeport’s groundwater wells had no primary or secondary drinking water standard 
violations between 2017-2021. The City of Lakeport’s surface water supplies had no primary drinking 
water standard violations between 2017-2021. However, the SMCL for aluminum was exceeded 
during quarter 2 2019, and the SMCL for iron was exceeded during quarter 2 2019 and quarter 2 
2021. Additionally, the SMCL for manganese was regularly exceeded throughout the monitoring 
period. We recommend that the City of Lakeport collect aluminum, iron, and manganese samples 
at the treatment plant effluent to determine if levels are reduced during treatment. If raw results 
continue to exceed the SMCL, the City of Lakeport must monitor quarterly per 22 CCR § 64449 (c). 
After one year of quarterly monitoring if all results are below the SMCL, the utility may request a 
reduction in monitoring frequency.  

The treatment plant effluent regularly exceeded the SMCL for odor. We recommend that the City of 
Lakeport monitor quarterly for odor at the intake and treatment plant effluent per 22 CCR § 64449 
(c). We also recommend that the City of Lakeport determine if the granulated activated carbon units 
require a media change-out.  

Table 6.4.4: City of Lakeport Primary Standards Monitoring at the Wells (2017-2021)

Analyte Units 
MCL/ 
SMCL 

Raw Water 
Range 

Violation Description 

Fluoride mg/L 2/-- 0.1 – 0.12 None 

Nitrite mg/L 10/-- ND – 0.26 None 

Gross Alpha Particle Activity pCi/L 15/-- 0.83 None 

ND: Not Detected    

Table 6.4.5: City of Lakeport Secondary Standards Monitoring at the Wells (2017-2021) 

Analyte Units SMCL 
Raw Water 

Range 
Violation Description 

Chloride mg/L 500 3.1 – 4.2  None 

Conductivity umho/cm 1,600 210 – 230  None 

Sulfate mg/L 500 6.9 – 9.8  None 

Total Dissolved Solids mg/L 1,000 120 – 160  None 

 

Clear Lake Source Water Assessment and Sanitary Survey 
Lake County Watershed Protection District  |  August 2023  |  108



Section 6 

Table 6.4.6: City of Lakeport Primary Standards Monitoring at the Intake (2017-2021) 

Analyte Units MCL 
Raw Water 

Range 
Finished 

Water Range 

Violation 
Descriptio

n 

Aluminum µg/L 1,000/200 ND – 430  NA None 

Arsenic µg/L 10/-- ND – 5.6  NA None 

Fluoride mg/L 2/-- ND – 0.14 NA None 

Gross Alpha Particle 
Activity 

 
pCi/L 

 
15/-- 

 
0.827 

 
0.737 

 
None 

ND: Not Detected   NA: Not Available 

Table 6.4.7: City of Lakeport Secondary Standards Monitoring at the Intake (2017-2021)

Analyte Units SMCL 
Raw Water 

Range 
Finished 

Water Range 
Violation Description 

Aluminum µg/L 200 ND – 430  NA 
The SMCL was exceeded 

during Q2 2019 

Chloride mg/L 500 5.5 – 8.8 NA None 

Conductivity umho/cm 1,600 260 - 360 NA None 

Sulfate mg/L 500 3.8 – 6.9  NA None 

Total Dissolved 
Solids 

mg/L 1,000 150 - 260 NA None 

Copper µg/L 1,000 ND – 51  NA None 

Iron µg/L 300 ND - 750 NA 
The SMCL was exceeded 
during Q2 2019 & Q2 2021 

Odor TON 3 7.4 – 28  ND – 63  

The SMCL was regularly 
exceeded during the study 

period 

Manganese µg/L 50 55 – 410  NA 

The SMCL was regularly 
exceeded during the study 

period 

ND: Not Detected   NA: Not Available 

Total organic carbon (TOC) removal requirements do not apply to City of Lakeport because the 
water treatment plant utilizes an alternative treatment process. 

Table 6.4.8 summarizes compliance with the disinfection byproducts rule (DBPR). No violations were 
observed. 

Table 6.4.8: City of Lakeport Disinfection Byproducts Monitoring (2017-2021) 

Analyte Units MCL 
Range of 

Detections 
Highest 
LRAA 

Violation Description 

Total Trihalomethanes µg/L 80 ND – 51.6 26.6 None 

Total Haloacetic Acids µg/L 60 ND – 21.3  8.7 None 

Clear Lake Source Water Assessment and Sanitary Survey 
Lake County Watershed Protection District  |  August 2023  |  109



Section 6 

Table 6.4.9 summarizes compliance with the Lead and Copper Rule (LCR). The City of Lakeport is 
required to monitor for lead and copper every three years. Monitoring during 2017-2021 took place 
in 2018 and 2021. There were no action level exceedances.  

Table 6.4.9: City of Lakeport Lead and Copper Monitoring (2019) 

Analyte Units Action 
Level 

Year 
Sampled 

90th

Percentile 
Violation 

Description 

Lead µg/L 15 
2018 ND None 

2021 ND None 

Copper mg/L 1.3 
2018 0.13 None 

2021 0.21 None 

ND: Not Detected    

Microcystins monitoring was required under Order No. 02_03_21M_001_ CA1710004, however, the 
City of Lakeport did not utilize their treatment plant for most of the monitoring period outlined in 
the order. The City of Lakeport collected raw and treated microcystin samples twice throughout the 
required monitoring frequency. All results were less than 0.15µg/L.  

Because the City of Lakeport does not continuously use the water treatment plant throughout the 
year, dosage trends with harmful algal blooms cannot be determined.  

The City of Lakeport does not currently monitor for ammonia. Monitoring for ammonia in the future 
may help the City of Lakeport better manage chlorine dosages and chloramine formation at the 
surface water treatment plant. 

 

Clear Lake Source Water Assessment and Sanitary Survey 
Lake County Watershed Protection District  |  August 2023  |  110



Section 6 

6.5- CLEARLAKE OAKS COUNTY WATER DISTRICT 
6.5.1- Water System Summary 

The Clearlake Oaks County Water District (CLOCWD) is located on the Oaks Arm of Clear Lake 
(Figure 6.5.1). The CLOCWD is a severely disadvantaged community (SDAC). It has a total of 2,212 
connections, many of which are vacant lots, and serves a population of 2,359. The system has five 
pressure zones due to the varied topography of the area. It has one surface water treatment plant, 
six storage tanks, and four booster pump stations. Additional system information is outlined in Table 
6.5.1.  

 
Figure 6.5.1: CLOCWD System Boundary Map 

Table 6.5.1: CLOCWD System Attributes 

System Name Address 

Clearlake Oaks County Water 
District 

12952 E. Highway 20, Clearlake Oaks, CA 95423 

Public Water System No. Connection Count Population 

CA1710001 2,212 2,359 

System Classification Source Type/Status Capacity, (GPM/MGPD) 

Community Intake/Active 850/1.22 

Motor Horsepower Distribution Classification Treatment Classification 

25/50 D3 T3 

 

Clear Lake Source Water Assessment and Sanitary Survey 
Lake County Watershed Protection District  |  August 2023  |  111



Section 6

6.5.2- Treatment, Operations, and Infrastructure Upgrades

The CLOCWD treatment plant is a conventional water treatment plant consisting of three raw water 
pumps (two 25hp pumps and one 50 hp emergency pump), two ozone towers, two up-flow clarifiers, 
three multimedia pressure filters, two granulated activated carbon filters, and a clearwell. Raw water 
is pumped through one of three intake pumps into an ozone chamber for pre-oxidation if needed. 
Although the CLOCWD has two ozone towers, their air compressor is not large enough to run both 
chambers, so they operate using one chamber. After ozonation, water is dosed with Propac 9800 
for coagulation. Propac9890 (filter aid) and sodium hypochlorite (pre-oxidant) are used seasonally 
during the summer and late fall. Water then enters into one of two up-flow clarifiers rated at 425gpm 
each. Flocculation occurs in the mixing cone and sedimentation causes floc to sink and settled water 
to flow upwards towards the weirs. Water then enters one of three mixed media filters that contain 
gravel, sand and anthracite coal. Either one large filter (1,100 gpm) can run independently or else 
two smaller filters (540gpm) run in parallel. Water then enters two granulated activated carbon units 
that run in parallel. Finally, water is dosed with sodium hypochlorite for disinfection and effluent 
water enters into a clearwell. The plant has the ability to dose zinc orthophosphate for corrosion 
control, but it is not currently in use due to high effluent pH. Figure 6.5.2 shows a process diagram 
of the CLOCWD’s treatment process. 

Figure 6.5.2: CLOCWD Water Treatment Plant Process Diagram

6.5.3- Water Quality and Compliance with Regulations

The CLOCWD maintained compliance with the requirements set forth in 22 CCR Chapter 17 during 
the study period. A minimum of 3 log reduction of Giardia lamblia cysts, 4 log reduction of viruses, 
and 2 log removal of Cryptosporidium was achieved, and the minimum disinfection residual was 
maintained at the treatment plant effluent. Proof of compliance is shown through monthly reports 
submitted to the State Water Resources Control Board Division of Drinking Water. 

Clear Lake Source Water Assessment and Sanitary Survey 
Lake County Watershed Protection District  |  August 2023  |  112



Section 6 

Figure 6.5.3 shows the CLOCWD’s raw daily turbidity data from 2018-2021. Data from 2017 was not 
submitted for review. Seasonal peaks correspond to both storm events and harmful algal blooms, 
but the highest peaks align with the months when harmful algal blooms are present. Relative to other 
utilities in this study, the CLOCWD has moderate raw turbidity levels. The highest peaks took place 
between June and October, which are the months when harmful algal blooms are most severe in 
Clear Lake. The highest result was 85.9 NTU in June 2020.  

 
Figure 6.5.3: CLOCWD Raw Daily Turbidity (2018-2021) 

The CLOCWD sampled at least monthly at the intake for total coliform and E. coli, but water quality 
data could not be obtained from the system. Table 6.5.2 summarizes bacteriological results within 
the distribution system per the Total Coliform Rule. No detections of total coliform or E. coli were 
found in the distribution system between 2018-2021, which indicates that the CLOCWD provides 
adequate treatment and disinfection for bacteriological quality. Data from 2017 was unable to be 
recovered. 

Table 6.5.2: CLOCWD Distribution System Bacteriological Monitoring Summary 

Year 
# Of Total Coliform 

Detections 
# Of E. coli Positive 

Detections 
# Of Months in 

Violation 

2018 0 0 0 

2019 0 0 0 

2020 0 0 0 

2021 0 0 0 

Tables 6.5.3 and 6.5.4 summarize water quality data for detected analytes with primary or secondary 
maximum contaminant levels between 2017-2021. While some analytes in table 6.5.3 and 6.5.4 have 
raw water detections above the MCL/SMCL, compliance is based on results taken from finished 
water, if available. If more than one sample is taken during a calendar year, compliance is based on 
the running annual average (RAA). The CLOCWD had no primary drinking water standard violations 
between 2017-2021. However, the finished water RAA regularly exceeded the SMCL for odor 

0

20

40

60

80

100

Jan-18 Jul-18 Jan-19 Jul-19 Jan-20 Jul-20 Jan-21 Jul-21

N
e

p
h

e
lo

m
e

tr
ic

 T
u

rb
id

ity
 

U
n

it 
(N

T
U

)

Date

Clear Lake Source Water Assessment and Sanitary Survey 
Lake County Watershed Protection District  |  August 2023  |  113



Section 6 

throughout the study period. We recommend that the CLOCWD continue to monitor their finished 
water for odor and investigate the possibility of replacing the granulated activated carbon media.  

Table 6.5.3: CLOCWD Primary Standards Monitoring (2017-2021) 

Analyte Units 
MCL/ 
SMCL 

Raw Water 
Range 

Finished 
Water Range 

Violation Description 

Aluminum µg/L 1,000/200 50 – 110  ND – 99  None 

Arsenic µg/L 10/-- ND – 5.8  ND – 2.6  None 

Fluoride mg/L 2/-- ND – 0.15  ND – 0.1  None 

ND: Not Detected    

Table 6.5.4: CLOCWD Secondary Standards Monitoring (2017-2021) 

Analyte Units SMCL 
Raw Water 

Range 
Finished 

Water Range 
Violation Description 

Chloride mg/L 500 6 14 – 21  None 

Color Color Units 15 10 – 18  ND – 7  None 

Conductivity umho/cm 1,600 260 – 310  300 – 400  None 

Sulfate mg/L 500 6.1 3.1 – 5.7  None 

Total Dissolved 
Solids mg/L 1,000 150 170 – 260  None 

Iron µg/L 300 130 – 150  ND None 

Odor TON 3 ND – 3.4  ND – 34  

The finished water LRAA 
regularly exceeded the 
SMCL throughout the 

study period 

Manganese µg/L 50 ND – 25  ND None 

ND: Not Detected    

Table 6.5.5 summarizes the CLOCWD’s compliance with total organic carbon (TOC) removal 
requirements during the study period. No violations were observed.  

Table 6.5.5: CLOCWD Disinfection Byproducts Precursors Compliance (2017-2021) 

Year 
Raw Alkalinity 
[...]
throughout the study period. We recommend that the HVMWC continue to monitor their finished 
water for odor and investigate the possibility of replacing the granulated activated carbon media.  

Additionally, the 2019 result for manganese met but did not exceed the SMCL. If manganese is 
detected in raw water at levels near the SMCL in the future, we recommend that the HVMWC collect 
manganese samples from the finished water tap to determine if manganese is removed during the 
treatment process. If the SMCL for manganese is exceeded in the future, the HVMWC must monitor 
quarterly per 22 CCR § 64449 (c). After one year of quarterly monitoring if all results are below the 
SMCL, the utility may request a reduction in monitoring frequency. 

Table 6.9.4: HVMWC Primary Standards Monitoring (2017-2021) 

Analyte Units 
MCL/ 
SMCL 

Raw Water 
Range 

Finished 
Water Range 

Violation Description 

Aluminum µg/L 1,000/200 ND – 150  ND None 

Arsenic µg/L 10/-- ND – 2.9  NA None 

Fluoride mg/L 2/-- 0.11 – 0.17  NA None 

ND: Not Detected   NA: Not Available 

Table 6.9.5: HVMWC Secondary Standards Monitoring (2017-2021) 

Analyte Units SMCL 
Raw Water 

Range 
Finished 

Water Range 
Violation Description 

Chloride mg/L 500 7.5 – 9.9  NA None 

Color Color Units 15 18 – 35  ND None 

Conductivity umho/cm 1,600 300 – 360  NA None 

Sulfate mg/L 500 4.3 – 7.6  NA None 

Total Dissolved 
Solids 

mg/L 1,000 180 – 250  160 – 260  None 

Iron µg/L 300 ND – 250  ND None 

Odor TON 3 3.2 – 140  ND – 45  

The finished water LRAA 
regularly exceeded the 
SMCL throughout the 

study period 

Zinc mg/L 500 ND – 61  NA None 

Manganese µg/L 50 ND – 50  NA None 

ND: Not Detected   NA: Not Available 

Table 6.9.6 summarizes the HVMWC’s compliance with total organic carbon (TOC) removal 
requirements during the study period. No violations were observed.  

 

Clear Lake Source Water Assessment and Sanitary Survey 
Lake County Watershed Protection District  |  August 2023  |  141



Section 6 

Table 6.9.6: HVMWC Disinfection Byproducts Precursors Compliance (2017-2021) 

Year 
Raw Alkalinity 

Range 
Raw TOC 

Range 

Percent 
Removal 

Required Range 
RAA Violation Notes 

2017 120 – 150  4.08 – 5.68 25% 68% None 

2018 140 – 170  4.5 – 5.76 15% - 25%  56% None 

2019 110 – 160  1.76 – 5.29  25% - 35%  36% None 

2020 140 – 180  3.76 – 5.96 25% 46% None 

2021 170 – 210  4.05 – 7.08 25% - 35% 44% None 

Table 6.9.7 summarizes compliance with the disinfection byproducts rule (DBPR). The HVMWC 
monitored annually for disinfection byproducts between 2017 and 2020. During that time, 
compliance was based on annual samples. In 2018, the HVMWC’s annual total trihalomethane result 
was 108.02µg/L, which exceeded the MCL of 80µg/L. The HVMWC did not switch to quarterly 
monitoring at this time. In 2020, the HVMWC’s annual total trihalomethane and total haloacetic acid 
results were 85.5µg/L and 64.2µg/L, respectively, which exceed their relative MCLs. The exceedance 
was due to a spray pump failure in the tank. Once the spray pump was fixed and proper aeration 
was reestablished, the concentration of disinfection byproducts decreased to pre-pump failure 
levels. Since the HVMWC had an MCL exceedance for total trihalomethanes and total haloacetic 
acids in 2020, they switched to quarterly monitoring and base compliance on the locational running 
annual average. There were no violations in 2021. 

Table 6.9.7: HVMWC Disinfection Byproducts Monitoring (2017-2021) 

Analyte Units MCL 
Range of 

Detections 
Highest 
LRAA 

Violation Description 

Total Trihalomethanes µg/L 80 27.8 – 108.0 108.0 

The LRAA was 
exceeded in 2018 and 

2020 

Total Haloacetic Acids µg/L 60 14.5 – 64.2 64.2 
The LRAA was 

exceeded in 2020 

Table 6.9.8 summarizes compliance with the Lead and Copper Rule (LCR). The HVMWC failed to 
collect triennial samples in 2018. As a result, they were ordered to conduct LCR monitoring every six 
months. After two rounds of biannual LCR monitoring cycles, their monitoring frequency was 
changed back to triennial. There were no action level exceedances throughout the monitoring 
period. 

 

Clear Lake Source Water Assessment and Sanitary Survey 
Lake County Watershed Protection District  |  August 2023  |  142



Section 6 

Table 6.9.8: HVMWC Lead and Copper Monitoring (2019-2020) 

Analyte Units 
Action 
Level 

Year 
Sampled 

90th

Percentile 
Violation 

Description 

Lead µg/L 15 
2019 ND None 

2020 ND None 

Copper mg/L 1.3 
2019 0.30 None 

2020 0.38 None 

ND: Not Detected    

Table 6.9.9 and figure 6.9.4 show the microcystins monitoring results that were required under 
Order No. 02_03_21M_001_ CA1710568. The HVMWC’s water treatment plant effectively 
inactivated microcystins during the monitoring period. The highest finished water result was 
denoted as “detected but not quantified” with a lower detection limit of 0.15µg/L. Hence, all finished 
water results were below 0.15µg/L. The United States Environmental Protection Agency’s health 
advisory for children under six years is 0.3µg/L, therefore, water delivered to customers during this 
monitoring period did not pose a health risk from microcystin ingestion.  

The highest concentration of microcystins was 30µg/L. Relative to other utilities in this study, the 
HVMWC has moderate microcystin levels. Harmful algal blooms are anticipated to worsen with 
climate change and drought. It is recommended that the HVMWC continues to monitor raw and 
treated water for microcystins in future years.  

Table 6.9.9: HVMWC Microcystins Monitoring Summary 

Analyte Units 
# Of 

Paired 
Samples 

Health Advisory for 
Children Under Six 

Highest Raw 
Water 

Detection 

Highest 
Finished Water 

Detection 

Microcystins µg/L 26 0.3 30 < 0.15 

 
Figure 6.9.4: HVMWC Microcystins Monitoring Results (2021) 

Figures 6.9.5 – 6.9.7 show the relationship between pH, coagulation, and disinfection. Quarterly 
aggregate pH from 2017-2021 does not show a trend in rising pH during Quarter 3 and Quarter 4. 

0
5

10
15
20
25
30
35

May-21 June-21 July-21 August-21 September-21 October-21

M
ic

ro
cy

st
in

 R
e

su
lt 

(µ
g

/L
)

Date
Raw Finished

Clear Lake Source Water Assessment and Sanitary Survey 
Lake County Watershed Protection District  |  August 2023  |  143



Section 6

Rather, pH has a large range throughout each quarter. Additionally, both coagulant and disinfection 
doses have a large range throughout each quarter, which makes determining a relationship based 
on quarterly aggregates difficult. The HVMWC utilizes an acid feed system as needed to decrease 
the pH of water entering the treatment plant, but use of the system is infrequent. 

Figure 6.9.5: HVMWC Quarterly Aggregate pH (2017-2021)

Figure 6.9.6: HVMWC Quarterly Aggregate Coagulant Dose (2017-2021)

Figure 6.9.7: HVMWC Quarterly Aggregate Sodium Hypochlorite Dose (2017-2021)

The HVMWC does not regularly monitor for ammonia. Monitoring regularly for ammonia in the 
future may help the HVMWC better manage chlorine dosages and chloramine formation. 

Clear Lake Source Water Assessment and Sanitary Survey 
Lake County Watershed Protection District  |  August 2023  |  144



Section 6 

6.10- HIGHLANDS MUTUAL WATER COMPANY  
6.10.1- Water System Summary 

The Highlands Mutual Water Company (HMWC) is located on the Lower Arm of Clear Lake (Figure 
6.10.1). Purveyors with intakes in the Lower and Oaks Arm of Clear Lake treat the most severe harmful 
algal blooms, and as a result, have high operational expenses. The HMWC is a severely 
disadvantaged community (SDAC). It has a total of 2,879 connections (2,616 residential and 263 
commercial) and serves a population of 9,494. The system has four pressure zones due to the varied 
topography of the area. It has one surface water treatment plant, six storage tanks totaling 4.88 
million gallons, and three booster pump stations. Additional system information is outlined in Table 
6.10.1.  

 
Figure 6.10.1: HMWC System Boundary Map 

 

Clear Lake Source Water Assessment and Sanitary Survey 
Lake County Watershed Protection District  |  August 2023  |  145



Section 6 

Table 6.10.1: HWMC System Attributes 

System Name Address 

Highlands Mutual Water Company 14774 Hillcrest Avenue, Clearlake, CA 95422 

Public Water System No. Connection Count Population 

CA1710003 2,879 9,494 

System Classification Source Type/Status Capacity, (GPM/MGPD) 

Community Water System Intake/Active 2,500/3.6 

Motor Horsepower Distribution Classification Treatment Classification 

150 x2 D2 T4 

6.10.2- Treatment, Operations, and Infrastructure Upgrades 

The HMWC treatment plant is a conventional water treatment plant consisting of two raw water 
intake pumps, two ozone towers, two clarifiers, four dual media pressure filters, two vertical 
granulated activated carbon (GAC) units consisting of bituminous coal, two horizontal coconut 
carbon GAC units, and two clear wells. Water enters the treatment plant through one of two 150 
horsepower intake pumps at 2,500 gallons per minute. The water is dosed with potassium 
permanganate before it flows through two ozone towers. After ozonation, water can be dosed with 
sodium hypochlorite (if needed) and is dosed with a coagulant (ACH 9800). In 2022, the HMWC 
switched from ACH 9800 to ProPac 9890 for coagulation. From there, the flow is split into two trains, 
one for each clarifier. The clarifiers are configured to run one at a time or in parallel.  

After water exits the clarifiers, it is dosed with a filter aid (ACH and Polyamene) and sodium 
hypochlorite (if needed) before it enters two parallel dual media pressure filters. After filtration, filter 
effluent flow is combined and enters into two parallel vertical GAC units followed by two parallel 
horizontal GAC units. Finally, effluent water is dosed with sodium hypochlorite and sent to two 
clearwells that run in series to meet contact time requirements. Two of the storage tanks are 
equipped with spray aeration to reduce total trihalomethanes. Figure 6.10.2 shows a process 
diagram of the HMWC’s treatment process. 

Clear Lake Source Water Assessment and Sanitary Survey 
Lake County Watershed Protection District  |  August 2023  |  146



Section 6

Figure 6.10.2: HMWC Water Treatment Plant Process Diagram

6.10.3- Water Quality and Compliance with Regulations

The HMWC maintained compliance with the requirements set forth in 22 CCR Chapter 17 during 
the study period. A minimum of 3 log reduction of Giardia lamblia cysts, 4 log reduction of viruses, 
and 2 log removal of Cryptosporidium was achieved, and the minimum disinfection residual was 
maintained at the treatment plant effluent. Proof of compliance is shown through monthly reports 
submitted to the State Water Resources Control Board Division of Drinking Water. 

Figure 6.10.3 shows the HMWC’s raw daily turbidity data from 2017-2021. Results show a cyclical 
pattern of higher results during the late summer and winter. Seasonal peaks correspond to both 
storm events and harmful algal blooms, but the highest peaks align with storm events. The highest 
peak was in January 2017 with a result of 177 NTU. The second highest peak was in January 2019 
with a result of 54.4 NTU. All other results range from 0.3 – 30.3 NTU. Harmful algal blooms are 
known to increase turbidity, but the peaks that occur during storm events overshadow the turbidity 
increases from harmful algal blooms. 

Clear Lake Source Water Assessment and Sanitary Survey 
Lake County Watershed Protection District  |  August 2023  |  147



Section 6 

 
Figure 6.10.3: HMWC Raw Daily Turbidity (2017-2021) 

The HMWC sampled weekly at the intake for total coliform and E. coli. Table 6.10.2 summarizes raw 
total coliform and E. coli data from 2017- 2021. There is no discernible seasonal trend in raw 
bacteriological results. 39% of the raw total coliform samples had a result in excess of the upper 
detection limit (2,419.6 MPN/100mL). Table 6.10.3 summarizes bacteriological results within the 
distribution system per the Total Coliform Rule. The HMWC had one total coliform positive result in 
2021, but all follow-up sample results were absent. This does not constitute a violation of the 
California Revised Total Coliform Rule.   

Table 6.10.2: HMWC Raw Bacteriological Monitoring (2017-2021) 

Constituent Units 
Sample 
Count 

Maximum Minimum Median 

Total Coliform MPN/100mL 260 >2,419.6 ND 1,119.9 

Escherichia coli (E. coli) MPN/100mL 259 648.8 ND 1 

ND: Not Detected 

Table 6.10.3: HMWC Distribution System Bacteriological Monitoring Summary 

Year 
# Of Total Coliform 

Detections 
# Of E. coli Positive 

Detections 
# Of Months in 

Violation 

2017 0 0 0 

2018 0 0 0 

2019 0 0 0 

2020 0 0 0 

2021 1 0 0 

Tables 6.10.4 and 6.10.5 summarize water quality data for detected analytes with primary or 
secondary maximum contaminant levels between 2017-2021. While some analytes in table 6.10.4 
and 6.10.5 have raw water detections above the MCL/SMCL, compliance is based on results taken 
from finished water, if available. If more than one sample is taken during a calendar year, compliance 
is based on the running annual average (RAA). The HMWC had no primary drinking water standard 

0

50

100

150

200

Jan-17 Jul-17 Jan-18 Jul-18 Jan-19 Jul-19 Jan-20 Jul-20 Jan-21 Jul-21

N
e

p
h

e
lo

m
e

tr
ic

 T
u

rb
id

ity
 

U
n

it 
(N

T
U

)

Date

HMWC Raw Turbidity

Clear Lake Source Water Assessment and Sanitary Survey 
Lake County Watershed Protection District  |  August 2023  |  148



Section 6 

violations between 2017-2021. However, they exceeded the SMCL for odor in 2018. This was a 
discrete event and did not reoccur during the study period. If the SMCL for odor is exceeded again, 
the HMWC must monitor quarterly per 22 CCR § 64449 (c). After one year of quarterly monitoring if 
all results are below the SMCL, the utility may request a reduction in monitoring frequency.  

Table 6.10.4: HMWC Primary Standards Monitoring (2017-2021) 

Analyte Units 
MCL/ 
SMCL 

Raw Water 
Range 

Finished 
Water Range 

Violation Description 

Aluminum µg/L 1,000/200 61 – 110  ND – 150  None 

Arsenic µg/L 10/-- ND – 3.6  ND None 

Fluoride mg/L 2 ND – 0.14 ND – 0.12 None 

ND: Not Detected    

Table 6.10.5: HMWC Secondary Standards Monitoring (2017-2021) 

Analyte Units SMCL 
Raw Water 

Range 
Finished 

Water Range 

Violation 
Description 

Chloride mg/L 500 6.2 – 9.3  17 – 26  None 

Color Color Units 15 ND – 150  ND – 7  None 

Conductivity umho/cm 1,600 270 – 360  290 – 400  None 

Sulfate mg/L 500 3.8 – 6.7  3.9 – 6.8  None 

Total Dissolved 
Solids 

mg/L 1,000 150 – 220  150 – 220  None 

Iron µg/L 300 ND – 220  ND None 

Odor TON 3 ND – 1,000 ND – 14  
The SMCL was 

exceeded in 2018 

Manganese µg/L 50 ND – 28  ND None 

ND: Not Detected    

Table 6.10.6 summarizes HMWC’s compliance with total organic carbon (TOC) removal 
requirements during the study period. No violations were observed.  

Table 6.10.6: HMWC Disinfection Byproducts Precursors Compliance (2017-2021) 

Year 
Raw Alkalinity 

Range 
Raw TOC 

Range 

Percent 
Removal 

Required Range 
RAA Violation Notes 

2017 120 – 170  2.6 – 10 15% - 30%  54% None 

2018 140 – 170  2.2 – 6.6  15% - 25% 43% None 

2019 120 – 140  4.7 – 6.5  25% 55% None 

2020 140 – 180  4.1 – 6.3  25% 54% None 

2021 170 – 220  4.6 – 8.6  25% - 30% 63% None 

Clear Lake Source Water Assessment and Sanitary Survey 
Lake County Watershed Protection District  |  August 2023  |  149



Section 6 

Table 6.10.7 summarizes compliance with the disinfection byproducts rule (DBPR). The HMWC 
exceeded the locational running annual average (LRAA) for total haloacetic acids in quarters 1 and 
2 of 2019 and quarters 1 and 2 of 2021. The LRAA at the end of the study period (quarter 4 of 2021) 
was 46.3µg/L, which is below the MCL of 60 µg/L. The HMWC has taken proactive measures to 
reduce the formation of disinfection byproducts. Switching to potassium permanganate helps 
reduce both total haloacetic acids and total trihalomethanes. The aeration sprayers at two of the six 